
Fate of Engineered Nanomaterials  

in Wastewater Treatment Plants  

by 

Mehlika Ayla Kiser 

 

 

 

 

 

A Dissertation Presented in Partial Fulfillment  

of the Requirements for the Degree  

Doctor of Philosophy  

 

 

 

 

 

 

 

 

 

 

Approved August 2011 by the 

Graduate Supervisory Committee:  

 

Paul Westerhoff, Chair 

Bruce Rittmann 

Kiril Hristovski 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ARIZONA STATE UNIVERSITY  

December 2011  



  i 

ABSTRACT  

   

As the use of engineered nanomaterials (ENMs) in consumer products 

becomes more common, the amount of ENMs entering wastewater treatment 

plants (WWTPs) increases.  Investigating the fate of ENMs in WWTPs is 
[...]
completely equivalent, both systems lead to the conclusion that while 

significant fractions of Ti will associate with biomass and be present in 



  47 

finished biosolids, a portion of the Ti will also be present in WWTP effluents 

that enter the aquatic environment.   

Conclusions and Implications 

To the best of our knowledge, this study is the first to provide evidence 

of the quantities, physical characteristics, and fate of Ti in a municipal 

WWTP.  Given that nano-scale TiO2 has been used by industry for decades, is 

currently one of the most utilized nanomaterials in consumer products, and is 

relatively easy to measure and image in complex biological matrices, TiO2 is a 

prime candidate to serve as a sentinel for other nanomaterials, especially 

those of similar size and aggregation behavior, by indicating the possible fate 

of nanomaterials in a WWTP. Furthermore, monitoring the presence of TiO2 

in the environment may serve to identify locations where other ENMs may 

occur or accumulate in the future. 

Through our field-scale investigation at a municipal WWTP, the 

concentrations of Ti at each point along the WWTP process train were 

quantified, thereby revealing the pathways of TiO2 NPs into the environment 

as well as their relative significance.  Although the majority of Ti sorbed to 

biomass, we found that 10 to 100 µg/L Ti still remained in effluents.  This 

study, therefore, defines environmentally relevant concentrations for 

studying the toxicity of TiO2 NPs to organisms. 

Results of the lab-scale experiments indicated that TiO2 particles have 

an affinity for solids, and the majority of TiO2 in water – on the order of 70 to 

85% – will be removed by wastewater biomass concentrations of around 2,000 

to 3,000 mg/L TSS. In addition, data obtained from lab experiments were 



  48 

valuable for substantiating the Ti removal observed in the full scale WWTPs 

(both scales achieved comparable percentage Ti removals).  This provides 

evidence that SBR experiments should be appropriate for evaluating the fate 

of other ENMs in cases where field-scale work is currently not possible, such 

as the many ENMs that occur in very low, difficult to detect concentrations 

because products containing these nanomaterials are not yet in widespread 

use. 

While wastewater effluents are discharged primarily to surface waters 

(lakes, rivers, streams, oceans) and represent a significant potential point 

source for ENMs into the environment, the presence of TiO2 and other ENMs 

is likely to be much higher in wastewater biosolids.  Biosolids are usually 

used as agricultural land amendments (fertilizers), placed in landfills, 

incinerated, or dumped into oceans. Thus, biosolids may represent another 

point or non-point source of ENM release into the environment that is very 

different from WWTP liquid discharge, and these biosolid releases and 

resulting ecosystem exposures remain poorly understood. 



  49 

Chapter 4 

OCCURRENCE AND REMOVAL OF TITANIUM AT FULL-SCALE 

WASTEWATER TREATMENT PLANTS: IMPLICATIONS FOR TIO2 

NANOMATERIALS* 

Abstract 

Titanium dioxide nanoparticles increasingly will be used in 

commercial products and have a high likelihood of entering municipal sewage 

that flows to centralized wastewater treatment plants (WWTPs).  Treated 

water (effluent) from WWTPs flows into rivers and lakes where nanoparticles 

may pose an ecological risk.  To provide exposure data for risk assessment, 

titanium concentrations in raw sewage and treated effluent were determined 

for 10 representative WWTPs that use a range of unit processes.  Raw sewage 

titanium concentrations ranged from 181 to 1233 µg/L (median of 26 samples 

was 321 µg/L).  The WWTPs removed more than 96% of the influent 

titanium, and all WWTPs had effluent titanium concentrations of less than 

25 µg/L.  To characterize the morphology and presence of titanium oxide 

nanoparticles in the effluent, colloidal materials were isolated via rota-

evaporation, dialysis and lyophilization.  High resolution transmission 

electron microscopy and energy dispersive x-ray analysis indicated the 

presence of spherical titanium oxide nanoparticles (crystalline and 

amorphous) on the order of 4 to 30 nm in diameter in WWTP effluents.  This 

research provides clear evidence that some nanoscale particles will pass 

                                                
* This chapter was published in Journal of Environmental Monitoring 13(5), 

1195-1203, in collaboration with P.K. Westerhoff, G.X. Song, and K. 

Hristovski. 



  50 

through WWTPs and enter aquatic systems and offers a methodological 

framework for collecting and analyzing titanium-based nanomaterials in 

complex wastewater matrices. 

Introduction 

Engineered nanomaterials may pose an ecological risk to aquatic 

organisms (Ziccardi et al., 2008; Scown et al., 2010; Yang et al., 2010; Crosera 

et al., 2009; Morimoto et al., 2010; Zhu et al., 2010; Baun et al., 2009; Kahru 

and Dubourguier, 2010; Koeneman et al., 2010).  Risk assessment and 

management requires information on both toxicity and exposure.  Hundreds 

of studies now exist on the potential toxicity of nanomaterials, but only a few 

exposure modeling papers and even fewer actual exposure sampling studies 

have been reported.  This paper aims to expand our knowledge regarding 

release of nanomaterials, specifically titanium-based nanoparticles, from 

municipal wastewater treatment plants (WWTPs) into receiving waters 

(lakes, rivers, streams).  WWTPs have been identified as a major point source 

for engineered nanomaterials entering into aquatic systems (O’Brien and 

Cummins, 2010; Gottschalk et al., 2010a; Stone et al., 2010; Gottschalk et al., 

2010b; Gottschalk et al., 2009; Nowack and Bucheli, 2007).  Research to 

determine the potential removal mechanisms for engineered nanomaterials 

during wastewater treatment has only recently begun (Brar et al., 2010; Yin 

et al., 2009; Kiser et al., 2009; Kang et al., 2009; Choi and Hu, 2009; Nyberg 

et al., 2008; Limbach et al., 2008; Westerhoff et al., 2007; Chin et al., 2006; 

Bae and Tak, 2005).   These studies suggest that among different types of 



  51 

nanomaterials, titanium dioxide (TiO2) should occur at the highest 

concentration, and therefore TiO2 is the focus herein.  

Titanium (Ti) is the ninth most abundant element and the seventh 

most abundant metal in the Earth’s crust (Barksdale, 1968).  With significant 

worldwide reserves in excess of 600 million tons, the estimated annual 

production of Ti metal is 90,000 tons, and the annual production of titanium 

dioxide (TiO2) is approximately 4.3 million tons (Emsley, 2001). Although Ti 

has numerous industrial applications, from metal alloys to aerospace 

technologies to biomedical devices, approximately 95% of mined Ti is refined 

into nearly pure TiO2 through the treatment of Ti-bearing ores with carbon, 

chlorine, oxygen or sulfuric acid (USGS, 2009). Titanium dioxide is widely 

used in industry, commercial, residential and personal care products from 

paint to paper to toothpaste (Braun, 1997). Much of the TiO2 used today is in 

the form of nanoparticle aggregates or micron-sized materials (i.e., bulk TiO2 

products), but industry trends suggest much higher usage of nano-TiO2 in the 

near future (Robichaud et al., 2009).  Titanium dioxide is one of the most 

common nanomaterials used in nano-based products (PEN, 2010). Recent 

analyses suggest that nanoscale TiO2 will begin to dominate the bulk TiO2 

market because the nanoscale materials are transparent to visible light, are 

highly UV absorbent, have an iridescent quality, and are photocatalysts 

(Robichaud et al., 2009; Auffan et al., 2010b).  The surface properties of TiO2 

are often modified to improve its dispersion in products or to suppress 

undesirable toxic effects (Auffan et al., 2010b), and it has been shown that 

surface properties affect the fate and toxicity of nanomaterials in WWTPs 



  52 

and aquatic systems (Kiser et al., 2010; Labille et al., 2010; Auffan et al., 

2010 a; Keller et al., 2010; Sharma, 2009; Zhang et al., 2008a; Zhang et al., 

2008b).  Despite a wide number of analytical techniques capable of size 

separating nanomaterials (e.g., field flow fractionation, hydrodynamic 

separation, centrifugation, ultrafiltration) prior to quantification, few have 

actually been applied to full-scale WWTP samples.  Likewise, the ability to 

isolate titanium oxide nanomaterials from WWTP effluent samples for 

electron microscopy characterization remains a significant technical 

challenge. 

Previously, we monitored for titanium over time and between unit 

processes at one WWTP. To assess the representative nature of that facility, 

we now report titanium concentrations at the same facility along with nine 

other WWTPs representing a broad spectrum of different types of unit 

processes.  Raw sewage and effluent samples were collected and analyzed for 

titanium.  Because of low titanium concentrations in the effluents and a 

desire to obtain solid-state (lyophilized) samples from the effluents for 

electron microscopy characterization, large volume samples (20 to 30 liters) 

were collected, concentrated via rota-evaporation, and purified via dialysis 

prior to freeze drying (lyophilization).  Titanium concentrations in the solids 

after lyophilization were quantified by ICP, and solids were analyzed by 

transition electron microscopy (TEM) with energy dispersive x-ray (EDX) 

analysis to confirm the presence of titanium oxide (TiOx) nanoparticles. We 

also discuss removal mechanisms for nanoscale titanium dioxide across the 

different types of unit processes at the 10 WWTPs sampled. 



  53 

Materials and Methods 

Description of Field Sites and Sampling Protocol 

Samples were collected between April and August 2009 from 10 full-

scale municipal WWTPs from southern to central Arizona.  The facilities 

ranged in size, with flows from 0.1 to 7 m3/s.  The WWTPs employed a range 

of different biological treatment processes (Figure 4.1 and Table 4.2): 

conventional activated sludge, trickling filter, microfiltration (~0.1 µm), 

membrane bioreactor (MBR), nitrification and denitrification, or various 

 

 
 

Figure 4.1.  General wastewater treatment process flow diagram indicating 

removal mechanisms for titanium nanoparticles. 

combinations of these processes.   

 

The water quality of each effluent was determined using methods reported 

elsewhere (Song et al., 2010) (Table 4.1). Grab samples were collected from 

the headworks and effluent (prior to disinfection) at each WWTP.  Samples 

for titanium detection were collected in acid washed 250-mL Nalgene bottles.  

Samples for colloidal separation were collected in clean 20-liter carboys. 



  54 

Table 4.1 

Sample identification and bulk water quality characteristics from 10 WWTPs 
 

WWTP 

ID 

Bulk Water Quality of Wastewater Effluents 

COD 

mg/L O2 

DOC 

mg/L C 

TDN 

mg/L N 

Ammonia 

mg/L N 

Nitrate-N 

mg/L N 

Nitrite-N 

mg/L N 

1 19 6.7 3.0 0.1 2.9 0.1 

2 9 8.6 5.9 <0.1 5.3 <0.1 

3 19 8.6 4.8 1.5 1.7 0.4 

4 16 8.0 5.6 0.3 4.1 0.1 

5 18 7.3 15.5 1.0 11.6 0.4 

6 40 10.7 36.7 20.6 9.3 12.8 

7 34 8.6 3.4 0.2 3.1 0.1 

8 29 9.8 34.3 25.6 3.6 0.6 

9 18 7.2 5.2 0.4 3.9 0.1 

10 21 6.7 4.8 1.3 4.1 0.1 

 

 



  55 

Table 4.2 

 

Occurrence of titanium in WWTP headworks and treated effluent 

WWTP 

ID 

Primary 

Sediment. 

Biological 

Treatment 

Secondary 

Sediment. 

Other 

Separation 

Processes 

Eff. COD 

(TDN), 

mg/L 

Titanium Content of Water (μg Ti/L) 

 

Headworks1 

Treated 

Effluent1 

Treated Eff.  

(HCl-Colloid 

Separation)2 

         

1  AS  — 19 (3) 615 ± 538 5 ± 3 3.8 

    MF    < 2   

    RO    < 2   

2  AS  TertF 9 (5.3) 180 ± 30 7 ± 7 0.6 

3  AS   19 (4.8) 363 ± 119 3 ± 1 1.1 

4  AS   16 (5.6) 141 ± 28 2 ± 2 0.4 

5  AS & 

lagoons 

  18 (15) 581 ± 125 18 ± 3 2 

         

Ti after digestion of 1water samples (MDL of  0.5 µgTi/L) or  2lyophilized HCl-colloid separation samples 

(detection limit < 0.1 µg/L because large mass could be used); 3 TSS concentration of activated sludge in MBR is 

3 to 5 times larger than activated sludge in WWTPs with secondary gravity separation. AS: activated sludge, 

MF: microfiltration, RO: reverse osmosis, TF: trickling filter, TertF: tertiary filtration, SMM: submerged MF 

membrane 

 



  56 

 

Table 4.2, Continued 

 

Occurrence of titanium in WWTP headworks and treated effluent 

WWT

P ID 

Primary 

Sediment. 

Biological 

Treatment 

Secondary 

Sediment. 

Other 

Separation 

Processes 

Eff. COD 

(TDN), 

mg/L 

Titanium Content of Water (μg Ti/L) 

 

Headworks1 

Treated 

Effluent1 

Treated Eff.  

(HCl-Colloid 

Separation)2 

         

6  Pure O2 AS    40 (37) NA 8 ± 4 5.4 

7  AS    34 (3.4) 233 ± 57 2 ± 1 6.2 

8  TF    29 (34) 549 ± 57 13 ± 3 7.1 

9  AS3  SMM 18 (5.2) 310 ± 23 < 2 0.2 

10  AS3  SMM 21 (4.8) 422 ± 40 4 ± 2 0.8 

         

Ti after digestion of 1water samples (MDL of  0.5 µgTi/L) or  2lyophilized HCl-colloid separation samples 

(detection limit < 0.1 µg/L because large mass could be used); 3 TSS concentration of activated sludge in MBR is 

3 to 5 times larger than activated sludge in WWTPs with secondary gravity separation. AS: activated sludge, 

MF: microfiltration, RO: reverse osmosis, TF: trickling filter, TertF: tertiary filtration, SMM: submerged MF 

membrane 



  57 

Colloid Isolation 

Two types of colloids were isolated using rota-evaporation followed by 

dialysis using established methodologies (Song et al., 2010; Leenheer et al., 

2007; Leenheer, 2009): (1) inorganic plus organic colloids (HCl colloids) 

isolated by dialysis against hydrochloric acid (HCl), which removed carbonate 

and acid-soluble salts (Leenheer et al., 2004), and (2) HCl-HF-colloids 

isolated by dialysis of HCl colloids with hydrofluoric acid (HF) to remove 

silica and other inorganics.  Effluent samples (20 to 30 L) were filtered 

immediately after delivery to the laboratory through a Balston inline glass-

fiber filtration system (100-25-AH, nominal pore size 0.9 μm). The filtrate 

was kept at 4oC before rota-evaporation. The sample was adjusted with 6 M 

HCl to pH 4 and concentrated using a Buchi Rotavapor 220 to a salt slurry 

(200 to 500 mL). The slurry was loaded in a 3,500 Da dialysis tube and 

dialyzed against 4-L of 0.1 M HCl until all salts were visually dissolved and 

the color of the permeate solution was negligible; the permeate was then 

discarded. The HCl-treated colloids were then dialyzed against deionized 

water (DI) until the permeate solution conductivity was less than 100 μS cm-

1. The isolated colloids were separated into two parts. One half was freeze-

dried; this is termed HCl-treated colloids. The other half was dialyzed for at 

least 24 hours against 4-L of 0.2 M HF to remove silica or silicates and then 

dialyzed repeatedly against DI water until the permeate conductivity was 

less than 10 μS cm-1. This half of the colloids, after HF dialysis, was freeze-

dried and is henceforth referred to as HCl-HF colloids.  A complete 



  58 

description of this separation method and subsequent characterization of 

nanoscale material is available elsewhere (Song et al., 2010).   

Control studies were difficult to develop to evaluate potential artifacts 

arising from the isolation procedure.  Distilled water was processed through 

the roto-evaporation step to determine if atmospheric dust or other 

contaminants would affect titanium content of solids.  Minimal solids formed 

and titanium was not present. Titanium dioxide nanomaterials were 

observed to be stable against the dialysis liquids used above at room 

temperature.  Because titanium has an extremely low solubility, precipitation 

of titanium solids from titanium ions during roto-evaporation was unlikely.  

However, for other inorganic materials (silver, silica, etc.) such precipitation 

concerns would exist.  Therefore, the method employed here may only be 

suitable for materials such as titanium dioxide.  Overall, the best validation 

of the roto-evaporation and dialysis method was determined to be a 

comparison of titanium content before and after roto-evaporation and 

dialysis.  Closure of the mass balance could demonstrate that there was no 

loss or addition of titanium during the process. 

Analytical Methods 

Because TiO2 has very low solubility (Antignano and Manning, 2008), 

Ti in wastewater is expected to occur solely in solid phases, not in ionic forms. 

For the quantification method used in this investigation, these solid phases 

must be transformed into ionic forms by acid digestion.  Liquid and solid 

samples were acid digested using the HNO3/H2SO4 digestion method for Ti as 

described by Standard Method 3030 G for water and wastewater analysis 



  59 

(APHA et al., 2005).  The digested samples were analyzed by Inductively 

Coupled Plasma Optical Emission Spectroscopy (ICP-OES) (iCAP 6000 

Series, Thermo Scientific, Cambridge, UK). The method detection limit 

(MDL) is 0.5 µgTi/L based upon running 10 replicates of 2 and 5 µgTi/L 

(USEPA, 2011). DOC was measured by a Shimadzu TOC-VCSH total organic 

carbon analyzer. Total dissolved nitrogen (TDN), chemical oxygen demand 

(COD), ammonia, nitrate, and nitrite were measured by HACH DR5000 

using the following HACH kits of TNT 828, method 8000, TNT 831, TNT-

836/835, and TNT 839.   

Nanoparticle images were obtained using high resolution transmission 

electron microscopy (HR-STEM Phillips CM200/FEG equipped with an 

energy dispersion X-ray microanalysis system (EDS)).  

Results 

Titanium Removal at Full-Scale WWTPs 

Samples were collected from headworks and treated effluent of ten 

full-scale WWTPs and analyzed for titanium after acid digestion.  The 

influent titanium concentration averaged 377 µg/L (median of 321 µg/L; 26 

samples) and ranged from 181 to 1233 µg/L.  On a percentile distribution, the 

90th-, 75th-, 25th- and 10th-percentile influent titanium concentrations were 

579, 463, 215 and 163 µg/L (n = 26).  Overall, the concentration range is 

similar to that which we previously reported for a single plant sampled 

several times between 7 am and 5 pm on a single day (Kiser et al., 2009).  We 

also demonstrated that the morphology of titanium in water and settled 

biosolids falls into one of three categories, which were similar to those used to 



  60 

categorize titanium in foods (Kiser et al., 2009; Powell et al., 1996): type I - 

spheres of TiO2, 100-200 nm in diameter, characterized as the synthetic food 

additive polymorph anatase; type II - aluminosilicates, <100-400 nm in 

length, generally of flaky appearance, often with adsorbed surface iron, and 

mostly characteristic of the natural clay mineral kaolinite; and type III - 

mixed environmental silicates without aluminum, 100 to >700 nm in length 

and of variable morphology. 

Titanium concentrations in treated effluent were significantly lower 

than those at the headworks (Table 4.1).  Only two facilities (#5, #8) had Ti 

concentrations greater than 10 µg/L, and these systems achieved nitrification 

(i.e., most of the total dissolved nitrogen (TDN) present as nitrate) but not 

denitrification.   It may be that the denitrification step has biosolids surfaces 

suitable for removing titanium bearing colloids or nanoparticles.  The other 

facilities had low Ti concentrations in treated effluent.  Whereas the titanium 

concentrations at the headworks exhibited large variations among duplicate 

samples, presumably due to variable loading, sources and size of Ti-bearing 

materials, the effluent samples had low variability and usually differed by 